M.Tech Degree (Environmental Engg) 2011-2012

BOARD OF STUDIES MEETING

M.Tech Degree (Environmental Engineering) Program

First Semester

THIAGARAJAR COLLEGE OF ENGINEERING
(A Government Aided ISO 9001-2008 certified
Autonomous Institution affiliated to Anna University)

MADURAI - 625 015, TAMILNADU

Phone: 0452 - 2482240, 41
Fax: 0452 2483427

Web: www.tce.edu

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

CURRICULUM AND DETAILED SYLLABI

FOR

M.Tech DEGREE (Environmental Engineering) PROGRAM
First Semester

FOR THE STUDENTS ADMITTED FROM THE

ACADEMIC YEAR 2011-2012 ONWARDS

THIAGARAIJAR COLLEGE OF ENGINEERING
[...]
Design an outfall sewer for the following conditions:

Population: 1 Lakh people

Bed slope: 1 in 500

Sewer is running 0.70 times full during maximum flow.

Self cleansing velocity to be maintained: 0.60 m/s

Design the capacity of a pump which lifts water from a well to the treatment plant.
Following are the data

Quantity to be lifted daily = 40,000m3

Diameter of suction and delivery pipes=60cm

Length of suction pipe=30m

Length of delivery pipe=170m

Head through which water is to be raised = 25m

Pump work for two shifts daily, each shift being of 8 hours duration.

From a clear water reservoir 3m deep and maximum water level at 30.00, water is to
be pumped to an elevated reservoir at 75.00 at a constant rate of 9,00,000 L/hour.
The distance is 1500m. Design the economical diameter of the rising main and the

capacity of the pump.

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



Concept map

AN

M.Tech Degree (Environmental Engg) 2011-2012

(Transpor‘t of water and wastewater]

Deals with

i, Hydrallcs

[2 Water transmission and dlStrIbUtIOnj

[3 Strom water dralnage

Consists of

Includes

Includes

4 Wastewater collection and conveyence]

Includes

1.1 Fluid properties

1.2 Fluid flow

1.3 Pressure flow

1.4 Gravity low

1.5 Head loss and its estimation
1.6 Pumping of fluids

1.7 Flow measurement

2.1 Planning

2.2 Transmission main

2.3 water hammer analysis

2.4 Pipe material selection

2.5 Water distribution networks
2.6 Analysis of networks

2.7 Laying and maintenance
2.8 Appurtenances used

2.9 Corrosion prevention

2.10 Leak detection

Course content and Lecture schedule

3.1 Strom drainage estimation
3.2 Rainfall data analysis

3.3 Storm drain design

3.4 Storm and Rainwater
harvesting

4.1 Planning

4.2 design of sanitary sewer

4.3 sewer appurtenances

4.4 Vacuum sewer system

4.5 Materials,construction ,inspection &
maintenance of sewer

4.6 Conveyance of corrosive wastewater

S.No Topic No. of
Lectures

1. Hydraulics

1.1 Principles of hydraulics- fluid properties- 2

1.2 Fluid flow- Pressure flow, continuity principle 2

1.3 Gravity flow- energy principle 1

1.4 Loss of head — major loss-minor losses- estimation of losses 2

1.5 pumping of fluids-types of pumps-selection of pumps 2

1.6 Flow measurement-pipe flow-open channel flow 2

2. Water transmission and distribution

2.1 Planning factors 1

2.2 Transmission mains - design & Economizing of transmission 3

mains
2.3 water hammer analysis — Upsurge and Down surge 1

Approved in BOS Meeting 27.08.11

Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

2.4 pipe materials 1
2.5 water distribution pipe network 2
2.6 Analysis of network-Software’s applications- LOOP and BRANCH,
EPANET -optimization
2.7 Laying and maintenance of pipelines. 1
2.8 Pipe appurtenances 1
2.9 Corrosion prevention- Catholic protection 1
2.10 | Minimization of water losses and leak detection 1
3. Storm water drainage
3.1 Quantity estimation 1
3.2 Rainfall data analysis 1
3.3 storm water drain design 1
3.4 storm water harvesting and roof water harvesting 1
4, Wastewater collection and conveyance
4.1 Planning factors 2
4.2 Design of sanitary sewer-Software applications - SEWER 3
- economics of sewer design
4.3 sewer appurtenances 1
4.4 Vacuum sewer system- Introduction 1
4.5 Material, construction, inspection and maintenance of sewer 2
4.6 Conveyance of corrosion wastewater 1
Total | 40

Syllabus

Principles of hydraulics- fluid properties- fluid flow-continuity principle, energy
principle. Loss of head - major loss-minor losses- estimation of losses-pumping of fluids-
types of pumps-selection of pumps-flow measurement-pipe flow-open channel flow. Water
transmission and distribution- planning factors-transmission mains - design & Economizing
of transmission mains - water hammer analysis - Upsurge and Down surge - pipe
materials-water distribution pipe network-analysis of network - Software’s applications-
LOOP and BRANCH, EPANET - optimisation. Laying and maintenance of pipelines. Pipe
appurtenances — corrosion prevention — minimization of water losses and leak detection.
Storm water drainage - quality estimation - rainfall data analysis - storm water drain
design - storm water harvesting and roof water harvesting. Wastewater collection and

conveyance - planning factors - design of sanitary sewer — Software applications - SEWER

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

economics of sewer design — sewer appurtenances - Vacuum sewer system- Introduction -
material, construction, inspection and maintenance of sewer - conveyance of corrosive

wastewater

Reference Books

1. “Manual on water supply and treatment",CPHEEO,Ministry of urban affairs and
Employment GOI,New Delhi,2001.

2. "Manual on sewerage and sewage treatment",CPHEEO,Ministry of urban affairs and
employment GOI,New Delhi,2001.

3. P.R.Bhave,"Analysis of flow in water distribution Networks", Technomic
publishing co,U.S.A.,1991.

4. Ven Te Chow, David R Maidment, Larry W Mays "Applied hydrology"”, Mcgraw hill
book co. 1988.

5. “Manual on water supply maintenance and management” CPHEEO, Ministry of urban

affairs and Employment GOI,New Delhi

Course Designers
T. Vel Rajan tvciv@tce.edu

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

Sub Code | Lectures | Tutorial | Practical | Credit

EN22 3 1 - 4
EN 22 Biological Treatment Process 3:1
Preamble

Biological treatment process is to remove or reduce the concentration of organic and
inorganic compounds. Some of the constituents and compounds found in industrial
wastewater are toxic to microorganisms, pretreatment may be required before the
wastewater can be discharged to a municipal collection system. The fundamental concepts,
kinetics and process parameters of various biological treatment facilities available for the

wastewater generated in the environment.

Competencies: At the end of the course, the students will be able to
1. Design the various wastewater treatment systems.
Analyze which system can be adopted for certain wastewater characteristic.
Determine the biokinetic coefficient for designing treatment units.
Identify the various fields of Microbiology that applied in Environmental field.

A o

Distinguish between the various treatment units that can be applied during
treatment of wastewater.

Assessment Pattern

S.No. | Bloom'’s Test 1 Test 2 Test 3/End
Category semester

Examination

1 Remember 10 10 10

2 Understand 20 20 20

3 Apply 20 20 20

4 Analyze 0 0 0

5 Evaluate 50 50 50

6 Create 0 0 0

Course Level Learning Objectives
Remember
1. What are the classifications of waste stabilization pond?
What are the modifications of ASP?
What are the types of oxidation ditch and Aerated lagoon?

What are enzyme reactions?

i A N

What are the various fields of Microbiology that applied in Environmental field?

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

6. Define half velocity constant and F/M ratio.
Understand
1. Write arbitrary flow equation for wastewater.
2. Write Eckenfelder equation adopted for the design of Trickling Filter.
3. Classify the anaerobic contact process.
4. Describe the significance of BOD, COD, and Volatiles Solids?
5. Describe Kraus process?
6. Developing the mass balance relationship for each, describe the reactors used for
Wastewater treatment.
Apply
1. The sludge production having 96% moisture content from a wastewater treatment

plant is 1000 kg on dry solid basis. The solid contain 70% volatile matter with a
specific gravity of 1.02 and 30% mineral matter with a specific gravity of 2.5.
Determine the volume of raw and digested sludge if reduction in volatile solids is

55% during digestion and moisture content of digested sludge is 92%.

Determine the values of biokinetic constants using the data given in table. Derived from

the laboratory experiments carried out on the CFSTR model of an ASP without recycle.

Unit No| Influent substrate Reactor substrate Detention | Reactor biomass
concentration S concentration S time (d) concentration X
(mg/L) (mg/L) (mg/L)
1 250 13 3.5 130
2 250 22 2.5 128
3 250 32 1.9 132
4 250 65 1.2 120
5 250 72 1.0 115
3. Determine the volume of a reactor to carry out 95% removal of a reactant, when the

flow
condition is (a) plug flow and (b) complete mix flow. It is given that
i. Wastewater flow rate is 300 m3/d
ii. First order reaction rate constantis 1.2/h
It is proposed to provide a biotower system to treat a wastewater flow of 15 MLD
having BOD of 250 mg/L. The depth of modular plastic media to be used is 6m. The

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

treatability constant determined at 20°C is found to be 0.06 min-1 & the treated
effluent is to be discharged into surface water. The desired concentration of effluent
BOD is 20 mg/L. Assuming a recirculation ration of 2, Design the biotowers.

5. Discuss the substrate removal when the reactor in series. Calculate & compare the
volume of the reactor s required to achieve 95% reduction of a reactant in a flow of
1500m3/d for the following conditions.

i. Single CFSTR is used.
ii. 5 CFSTR are used in series.

Assume reaction rate constant is 0.6d™!

6. Itis proposed to provide an RBC to treat a wastewater flow of a small colony of 1500
persons. The per capita generation of flow has been taken as 200L/d. Assuming that
85% BOD removal can be achieved at an organic loading 0f 25g BOD/m?.d by 3.0
diameter discs placed at 5cm apart, determine the effective size of tank and the
volume of sludge to be wasted each day. The influent BOD size to tank is 200mg/L.

Evaluate
1. Assuming a side water depth of 3.2m, design a flow-through type aerated lagoon
proposed to design for following parameters.
Flow of wastewater = 900 m3/d
Influent BOD = 175 mg/L
Desired effluent BOD = 20 mg/L
Mean cell residence time = 3d
Effluent suspended solids concentration = 90 mg/L
MLVSS = 80% MLSS
Kinetic coefficients: Y=0.6, Kd=0.06 d-1, Ks = 85 mg/L, K=6 d-1
2. Design two- stage TF system to treat 5000m3/d flow of wastewater. Find the
efficiency of the treatment & effluent substrate concentration.
Settled influent BOD = 250 mg/L
Volume of 1st stage filter = 1000m3
Volume of 2nd stage filter = 700 m3
Filter depths = 2m
Recirculation ratio = 1.5
3. Estimate the final settling tank size required for an extended aeration plant where
plant inflow= 9000 m3/d, recycle flow=6000 m3/d. Other data can be assumed.

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

4. 2000 m3/d of wastewater with BOD=400 mg/L is treated in an activated sludge plant
at 90% efficiency. Assuming net VSS production as 0.28 kg/kg of BOD removed at 6.
= 5 days, estimate the phosphorus removal.

5. Design an external aeration unit to operate as an inter-air system serving 5000
persons using parameters suitable for India. Assume that BOD = 50 g/person —-day
and average flow Q= 200 L/person/day. Neglect nitrification-denitrification. Take
F/M=0.15 kg BOD per kg MLSS.

Concept map

Blologlcal treatment process

based on deals wth/ h

1. Fundamentals of process kinetich 2. Fundamentals of microbiology ( ——
[ [and kinetics relationship & SuEppeiles) gronin process 4. Attached growth process 5. Sludge digestion

includes includes comprises of comprises of

yields

b
2.1 Role of microbes 21 Act_\vat_ed sl_udge process 4.1 Trickling filter 5.1 Anaerobic digestion
" 3.2 Oxidation ditch . i . P 7
2.2 Bacterial growth 4.2 Rotating biological contactors 5.2 Aerobic digestion
N s . 3.3 Aerated lagoons o
2.3 Kinetics of biological growth 3.4 Sequential batch reactor 4.3 Anaerobic filters
2.4 Retention time : 4.4 Anaerobic contact process

2.5 Determination of biokinetic constants 8.5 Sl pEvs 4.5 Hybrid system
2.6 Application of kinetics to biological treatment 4.6 Natural system

1.1 Reaction rate
1.2 Enzyme reaction
1.3 Effect of temperature
1.4 Reactor analysis
1.5 Tracer tests

1.6 Substrate removal

Course content and Lecture schedule

No Topic No- of
Lectures

1. Fundamentals Of Process Kinetics

1.1 | Waste waters - sources, nature and characteristics. Reaction rates 2

1.2 | Enzyme reaction 1

1.3 | Effect of temperature 1

1.4 | Reactor analysis - batch reactor - continuous flow stirred tank 2
reactor, plug flow reactor, arbitrary flow reactor

1.5 | Tracer tests - estimation of dispersion coefficient 1

1.6 | Substrate removal - reactors in parallel - reactors in series 2

2. Fundamentals Of Microbiology And Kinetics Relationship

2.1 | Role of micro-organisms 1

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

2.2 | Bacterial growth and biological oxidation 1
2.3 | Kinetics of biological growth, logarithmic growth (batch culture),
substrate limited growth cell yield 2
2.4 | Biological solids retention time, F/M ratio 1
2.5 | Determination of bio-kinetic constants
2.6 | Application of kinetics to biological treatment 2
3. Suspended Growth Treatment Process
3.1 | Design of activated sludge process - modifications
3.2 | Oxidation ditch 2
3.3 | Aerated lagoons, oxygen requirements, arrangement for transfer 5
of oxygen
3.4 | Sequential Batch Reactor 1
3.4 | Stabilization ponds - classification, applications, process design 1
4. Attached Growth Treatment Process
4.1 | Trickling Filter - Process - design based on popular design 5
equations
4.2 | rotating biological contactors 1
4.3 | anaerobic filters 2
4.4 | Anaerobic contact process - anaerobic up flow sludge blanket 5
reactor
4.5 | Hybrid system - MBR, MBBR and HUASB
4.6 | Natural system - PGF, Constructed wetlands, Duckweed pond. 2
5.
Sludge Digestion
51 Anaerobic digestion - process, kinetic relationship, gas production, )
design considerations
5.2
Aerobic digestion - kinetics, oxygen requirements, design 2
considerations
Total 40
Syllabus

Wastewaters - sources, nature and characteristics. Fundamentals Of Process
Kinetics:Reaction rates - enzyme reaction - effect of temperature. Reactor analysis - batch

reactor - continuous flow stirred tank reactor, plug flow reactor, arbitrary flow reactor.

Approved in BOS Meeting 27.08.11 Approved in 43™ Academic Council Meeting 12.11.11



M.Tech Degree (Environmental Engg) 2011-2012

Tracer tests - estimation of dispersion coefficient. Substrate removal - reactors in parallel -
reactors in series. Fundamentals Of Microbiology And Kinetics Relationship: Role of
micro-organisms, bacterial growth and biological oxidation. Kinetics of biological growth,
logarithmic growth (batch culture), substrate limited growth cell yield, biological solids
retention time, F/M ratio. Determination of bio-kinetic constants, application of kinetics to
biological treatment. Suspended Growth Treatment Process: Design of activated sludge
process - modifications. Oxidation ditch, aerated lagoons, oxygen requirements,
arrangement for transfer of oxygen, SBR. Stabilization ponds - classification, applications,
process design. Attached Growth Treatment Process: Trickling Filter — Process — design
based on popular design equations - rotating biological contactors, anaerobic filters.
Anaerobic contact process - anaerobic up flow sludge blanket reactor. Hybrid system -
MBR, MBBR and HUASB. Natural system: PGF, Constructed wetlands, Duckweed pond.
Sludge digestion - sources, characteristics, quantities. Anaerobic digestion - process,
kinetic relationship, gas production, design considerations. Aerobic digestion - kinetics,

oxygen requirements, design considerations.

Reference Books

1. Metcalf and Eddy, “Wastewater Engineering Treatment, disposal and reuse” Tata